PARTS MENU
DF150TKA

Dongfang Motor Inc

Manufacturer: Ningbo Dongfang Lingyun Vehicle Made Co.,Ltd

Please make reference to this menu when you plan to purchase the parts.
Any difference with the real vehicle, Please take the real parts as
standard.

Any modifications will not be informed ahead of time.



zh JIHL# Power Mechanism

F| # < o3& R ® X AW £ B FOKE
No. | Code name Chinese Deseription Qty | ¥ | $ Q.D
1 01010012 KETNL Engine 1

2 01030007 AL Carburator 1

3 YIB =il Tee with Y shape 1

4 01990005 TURNAEEE The second air compensating 1

Yaxard
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E-1 5§13k % Cylinder Head Cover

HIEEE L X 5K wE | 2 |FxE
No. | Code name Chinese Deseription Q ty Q.D

1 050-01001 A frskas (—w#h<) = Cover Comp Cylinder Head 1

2 050-01002 1 b Pressure Plate Breather 1

3 050-01003 WA Tube Breather 1

4  GB845-85 | {Igi#4T ST4.22-F-H Screw ST4.2?-F-H 3

5  050-01004 S, 3 5 ) Gasket Head Cover 1

6  050-01005 WA A Clip Tube (A) 1

7 050-01006 WS Air Tube 1

g  050-01007 WA B Clip Tube (B) 1

9 GB5758-86 B2 M6?25 Bolt M6?75 4

#2000




E-2 S i3k Cylinder Head

HIEE X A %X & W B| =Hh [FXE
No. | Code name Chinese Deseription Q'ty Q.D
1 050-02001 ETRY Pin Dowel 4
2 GB6177-86 B2 EE M6 Nut M6 2
3 GBS818-85 MEET M4?5 Bolt Flange M47?5 1
4  050-02002 sl Clip Tube Assy 1
5  GB901-86 XL M2 A M620 Stud M670 2
6  050-02003 INHAVE 2L T AT Hexagen Flange Screw 2
7 050-02004 (7 T Gasket Carburetor Insulator 1
8  050-02005 NALE Y Insulator Carburetor 1
g  050-02006 WA Intake Tube Assy 1
10 050-02007 O¥f 272.0 O Ring 27?2.0 1
11 050-02008 ALY F Spring Valve Outer 2
12 050-02009 SITN Spring Valve Inner 2
13 050-02010 0] Valve Intake 1
14 050-02011 VAN 24 [ 22 WE R Adjusting screw fixing nut 2
15 050-02012 FEAT 4R 22 Screw Tappet Adjusting 2
16 050-02013 SRR Retainer Valve Spring 2
17 GB6177-86 EBE M8 Nut M8 4
18 GB97.2-85 g 8 Washer 8 4
19 050-02014 A TR R Shaft Comp Intake Valve 1
o0  050-02015 4 Valve Cone Half 4
21 050-02016 HEA 1 Shaft Exvalve Rocker Arm 1
99 050-02017 Ll Camshaft Group 1
23 050-02018 e Rocker Arm 2
24  050-02019 SR AR Valve Spring Retainer 2
25 | 050-02020 ARiESES Valve Oil Seal Assy 2
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E-2 5§13 Cylinder Head

F| # = P X &R % X & W gE| 2N |FKE
No. | Code name Chinese Deseription Qty | Y | $ Q.D
26 050-02021 HS T Exhaust Valve 1

27 GB901-86 L2k M822 Double End Studs M8?2 2

28 050-02022 AT (AN Cylinder Head Assy 1

29 050-02023 I Ak ER] S R Holder Camshaft 1

30 050-02024 P e Single Stopper Comp 1

31 050-02025 KA 2E ' Spark Plug 1

32 | 050-02026 LRI Gasket Cylinder Head 1

# 40




-3 KL Cylinder

Bl # = h X & X X & W wE| =M |BkE
No. | Code name Chinese Deseription Q ty Q.D

1 050-03001 ik Cylinder Assy 1

2 GB5787-86 12 M670 Bolt M6?0 2

3 050-03002 L SIEp e Chain Adjuster Assy 1

4 050-03003 T A% A A Gasket Chain Adjuster 1

5  050-03004 B IR AT Cam Chain Screw 1

6 050-03005 O¥f 15.22.5 O-Ring 15.27.5 1

7 050-03006 S oK BT Tension Rod Chain 1

g  050-03007 A N A 4 Chain Cam 1

g 050-03008 B GAT Guide Comp Chain 1

10 050-03009 N4 10?6 Pin Dowel 10?76 2

11 GBS5787-86 e M672 Bolt M672 1

12 | GGB95-85 HJE 6 Washer 6 1

13 | 050-03010 VRBTE Gasket Cylinder 1




E-5 ih#0.3%E4F .75 2 Crankshaft Connecting Rod.Piston

F| # = X &R ® X B BE el wKE
No. | Code name Chinese Deseription Qty | ¥ Q.D

1 050-05001 e Piston 1

2 050-05002 G PERER First Piston Ring 1

3 050-05003 T IE AR IR Second Piston Ring 1

4  050-05004 AT 20 A R Piston Oil Ring 1

5  050-05005 I FERY e Clip Piston Pin 2

6 050-05006 T IERY Piston Pin 1

P0S0S00T  gilpas YIS

g8  050-05008 e [ e Woodruff Key 2

6 1L




E-6 /- %45 Crankcase-L

15
|
11
F| # < B & R R X B BE aatll wkE
No. | Code name Chinese Deseription Q ty Q.D
1 050-06001 Ve ik R RN Crankcase Assy-L 1
2 050-06002 M 27x42x7 Oil Seal 27x42x7 1
3 GB292-83 Thk 46104 Bearing Radial Ball 46104 1
4  050-06003 TWEEH Shock Absorber Tube 1
5 GB292-83 Bhk 46102 Bearing Radial Ball 46102 1
6 050-06004 A Tube Breather Assy 1
7  GB292-83 il 46031 Bearing Radial Ball 46031 1
g8  050-06005 S ZNFF A ) 1A Plate Kick Return Stopper 1
9 GB5787-86 e M624 Bolt M6?4 1
11 050-06007 o B Spring Kick Starter 1
12 = 050-06008 R Y Pin Special 1
14 050-06010 e Bushing 1
16 050-06012 g 12.5 Wash 12.5 1
18 GBI119-86 4 B3? Pin B3? 1
19  050-06014 J2 B i U A 2H B Shaft Starter Idle 1
20 050-06015 JaEtER A Gear Comp Starter Idle Assy 1
21 050-06016 I 75 2y i 5 Spring Starter Idle 1
22 050-06017 M 19.8%30%5 Oil Seal 19.8x30x5 1
23 050-06018 RN B LA The bushing of engine pylon 1
24 | 050-06019 BB MBI Gear Kick Driven 1
25 050-06020 XSk 2 A Double End Studs 2
26 050-06021 W2 e Oil Plug 1
27 050-06022 g 12 Wash 12 1
28 = 050-06023 o By R gz i S5 Spring Starter Gear Frictidn 1
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E-7 - ih#h55 % Left Crankcase Cover

F| # = X &R ® X B £ aaldl mKE
No. | Code name Chinese Deseription Q ty Q.D

1 050-07001 e g Cover-L 1

4  050-07004 ENTEY Pin Dowel 2

6 GB845-85 pHIg4] ST4.2?-C-H Screw ST4.2?-C-H 4

7 050-07006 WA S Platel Cover 1

9 050-07008 124 M670 Bolt M670 6

10 050-07009 B2 M675 Bolt M67?5 2

11 050-07010 & Bh £ Bush Riukspinle 1

12 050-07011 T 5 2 B A2, Arm Assy Kick Starter 1

13 050-07012 e Washer 1

14 050-07013 Jr AR 26 4 Gasket L Cover 1
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E-8 £ %45 Crankcase-R

F| # = B X &R R X & W nE madl wKE
No. | Code name Chinese Deseription Q ty Q.D

1 050-08001 VoIl IRGE L e Bush Engine Hanger 1

2 050-08002 SENTAY 874 Pin Dowel 874 2

3 050-08003 A5 i A Ak Crankcase Assy R 1

4 GBS5787-86 12 M670 Bolt M6?0 2

5 050-08004 XSk 2 A Double End Studs 2

6  050-08005 A hEh s Gasket Crankcse R 1
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E-9 £ %46 & Right Crankcase Cover

F| #& S X &R ® X & W £ i k&
No. | Code name Chinese Deseription Q ty Q.D

1 050-09001 A dhihgs 25 Cover R Crankcase Comp 1

2 050-09002 ENTEY Pin Dowel 2

3 GB5787-86 B2 M675 Bolt M6?75 4

4 050-09003 TG bk e Clamper Magneto 1

5 GB5787-86 12k M670 Bolt M670 1

6 GB5787-86 e M6710 Bolt M6710 2

7 GB5787-86 2 M6700 Bolt M6?700 1

g8  050-09004 IR/HE TTAN Oil Level Stick 1

9  050-09005 O 3£ 30.8 O Ring 30.8 1

10 GB5787-86 e M672 Bolt M672 1

11 050-09006 1 Y oY e Spring Oil Filter Mesh 1

12 050-09007 O 34 187 O Ring 18? 1

13 050-09008 JE v XU 25 Cap Oil Filter 1

14 050-09009 JE I Mesh Oil Filter 1

15 050-09010 MiEF 19.8x30%5 Oil Seal 19.8x30%5 1

16 050-09011 A AR 2 4 Gasket R Crankcase Cover 1
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E-10 /£33 & Transmission

F| # S X & AR ® X B HE il k&
No. | Code name Chinese Deseription Q ty | Q.D
1 050-10001 R Plart Pamp 1
2 050-10002 78 Clip 2
3 050-10003 WA 1 Poller Set Weight 6
4  050-10004 SRy euL s Piece Slide 3
5  050-10005 =15 Collar Drive Face 1
6 050-10006 W IR s Fave Comp Moveble Drive 1
7 055-10001 IR 7 7 Belt Drive 1
g  050-10008 O Ay e st 25 Face Drive 1
9 050-10009 E Boss Drive Face 1
10 GB6181-86 BRABE M122.25 Nut M12?.25 2
11 | 050-10010 | Washer 2
12 050-10011 A N Outer Clutch 1
13 050-10012 MEN Bz i 4 Pulley Assy Driven 1
14 050-10013 W EEH Gear Box Case Assy 1
(1) 050-10013.1 iE 20x32x6 0il Seal 20x32x6 1
(2) GB5787-86 124 M6?8 Bolt M6?8 4
(3) GB292-83 Hhk 36204 Bearing Radial Ball 36204 1
(4) GB292-83 Bl 36202 Bearing Radial Ball 36202 1
(5) GB95-85-8 ] 8 Washer 8 1
(6) GB5787-86 B2 M8?2 Bolt M8?2 1
(7) GB292-83 Bk 36203 Bearing Radial Ball 36203 1
(8) 050-10013.2 Rk 2 RE M8?2 Bolt Special M8?72 1
(9) GB5787-86 e M675 Bolt M6?75 1
(10) 050-10013.3 ENTAY 874 Pin Dowel 874 2
(11) 050-10013.4 ik as Gear Box case 2
15 050-10014 K4 Shaft Drive 1
16 050-10015 il 4] Countershaft Comp 1
17 055-10002 B 2l i Shaft Final 1
18 055-10003 S Clamp spring 1
19 055-10004 5o The final axis 1
20 050-10018 SEE 7 Yy Gasket Gear Box Cover 1

Yaxard
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E-11 )k H#§l Generator

F| # S LR R X B A il K E
No. | Code name Chinese Deseription Qty | ¥ $ Q.D

1 050-11001 BHI X Fan Comp Cooling 1

2  GB5787-86 e M678 Bolt M678 4

3 050-11002 BEEE M12 Nut M12 1

4  050-11003 P Washer 1

5 GB5781-86 BEFE M5?72 Bolt M572 2

6 050-11004 TaE LA Magneto assy 1

7 GB5787-86 124 M672 Bolt M672 2

#1201




E-12 J5 3 &4 Starting Motor

F|l # = hoX & R X & W g| 8 |FKE
NO [ Code name Chinese Deseription Q ty Q.D
1 050-12001 JEEh LA Starting Motor Assy 1
(1) 050-12001.1 IEEIEIRS 35 Cable Starting Motor 1
(2) 050-12001.2 O IR O-Ring 1
2 GB5787-86 12k M676 Bolt M676 1
3 050-12002 & EhoR A Gear Starter Reduction 1
4  050-12003 S AR 5 S T Shaft Starter Reduction Gear 1
5 050-12004 B A B Clutch Assy 1
(1) 050-12004.1 Py e Gear Clutch Assy 1
(2) 050-12004.2 B4 PR AN B 20 Outer Comp Clutch Assy 1
(3) GB70-85 24T M672 Screw M6?22 3
(4) 050-12004.3 AR Bearing Needle 1
(5) 050-12004.4 BgA PR Flange Clutch Assy 1
(6) 050-12004.5 BAE Roller 3
(7) 050-12004.6 M A Cap Starting Clutch Spring 3
(8) 050-12004.7 T B Spring Starting Clutch Roller 3
(9) 050-12004.8 ET Y Pin Dowel 1
17  050-12005 H Washer 1
18 050-12006 Bl e e R Nut Lock 1
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E-13 §l3#%% Oil Pump

F| # = X &R X X &R B =k &
NO. | Code name Chinese Deseription Q ty

1 050-13001 IR B Sprocket Drive 1

2 050-13002 IR HEA Y Separator Oil 1

3 050-13003 PlhZEAH Pump Assy Oil 1
(1) 050-13003.1 MUETXLN Shaft Oil Pump 1
(2) 050-13003.2 e Body Oil Pump 1
(3)  050-13003.3 NIE Plate Oil Pump 1
(4) GBS818-85 12%] M320 Screw Tapping M320 1
(5) 050-13003.4 YL N ¥ Rotor Oil Pump Inner 1
(6) 050-13003.5 AR AN Rotor Oil Pump Outer 1
(7) GB119-86 1 B4? Pin B4? 1

4 GB6177-86 P25 M6 Nut M6 2

5 GB5787-86 B2 M675 Bolt M675 2

6 050-13004 IR EL I S Chain Oil Pump 1

7 GB5787-86 B2 M672 Bolt M672 2

o140




E-14 X 5.5 2 E 3% Fan Cover.Shround

F| & = B & RR R’ X AW HE = oKE
NO [ Code name Chinese Deseription Q' ty
1 050-14001 WA Clamper Breather Tube Assy 1

2 050-14002 BHIR ) S e Cover Comp Fan Assy 1

3 050-14003 Ja s N 52 Clamper Starter Cable 1

4  050-14004 LA 5% Duct Carburetor Cable 1

6 050-14006 HEA Shroud Comp A 1

7 050-14007 B2 A Oil Seal Shroud A 1

g 050-14008 et B Shroud Comp B 1

9 050-14009 B4 Clip High Tension Cord 1
10 | 050-14010 = B Oil Seal Shroud B 1
11 050-14011 M gE A Grommet Shroud A 4
12 GB845-85 24T ST4.8?-C-H Screw Tapping ST4.8?-C-H 6
13 GB845-85 2% ST4.873-C-H Screw Tapping ST4.873-C-H 3
14 GB5787-86 HEAE M675 Bolt M6?5 1
16 050-14013 ¥ 9E B Grommet Shroud B 1

%15 1L




Bl # S XA R % X & W mKE
Code name Chinese Deseription

1 02010332 4 Frame

o2 02030087 0 ) Gimbal

3 12030035 B Steel Bowl

4 02010364 HMAE (34D Battery stents

5 02010343 pEES Main Stand

6 02030090 PRy Wiggler

7 02030079 J5 ke Direction Column

f 16 1L




AR () Front Steering Angle Assy L.

F|l # = h X ® X &R we| SN |BXE

NO. | Code name Chinese Deseription Oty | ¥ $ Q.D
02030080 | sk sk (4> Front Steering Angle Assy Left 1

1 14020154  26TZEE RIM18*1. 0 Cap Nut M18*1.0 1

2 14020151 INFHIRBEM18%1. 0 Hex Nut M18*1.0 1

3 B & 37x  21%2 Washer ¢37*21%*2 1

4 14030359 3 i) g Steering Seat 1

5 12020010 BRI A 5 ¢ 20 Rubber Cover ¢20 2

6 1

7 12030022 B 7#%9168304 Bearing 9168304

8

9 02020455 Wi ) f A Front Steering Angle Left 1

10 AYiL Sl Hex Nut M8 2

11 JrpessEisTss30 | Slotted Set Screws M8*30 2

12 15030003 B4 30204 Bearing 30204 1

13

14 02020457 B ) WRAT 414 Steering Screw 1

15 14020156 I [ BV B  Steering Limited Block 1

16 S F EAAMG X 20 Inside Hexagon ScrewsM6?0 1

%17 0T




AR (F) Front Steering Angle Assy R.

F| & S o3& R ® AW = B mkE

NO. | Code name Chinese Deseription Q' ty Q.D
02030081  gFitEmfiiak (4)  Front Steeting Angle Assy right 1

1 14020154 2EIEHERIM18%1. 0 Cap Nut M18*1.0 1

2 14020151 INAMEREM18%1. 0 Hex Nut M18*1.0 1

3 HE & 37 b 21%2 Washer ¢37*21%*2 1

4 14030359 T [m) Jola Steering Seat 1

5 12020010 BRI A ¢ 20 Rubber Cover ¢20 2

6 1

7 12030022 4h7%9168304 Bearing 9168304

8

9 02020456 Wi R f A Front Steering Angle right 1

10 AN A RIS Hex Nut M8 2

11 FAE S 2 B2 ATM8%30 Slotted Set Screws M8*30 2

::23 12030003 730204 Bearing 30204 1

14 02020457 e o] MR 2 A Steering Screw 1

15 14020156 Y v) PRAS, Hhe Steering Limited Block 1

16 7S FH B MG X 20 Inside Hexagon ScrewsM6?0 1

%18 1T




F| & = B X &R XX AR HE B =KE
NO | Code name Chinese Deseription Q' ty Q.D
1 02030082 Hphrkr4ifr (L 290) Steering drag rod modole 2

2 02010367 46T PR A7 e Sidelurch spacing block 1

3 02030085 mARssarkE  Wiggler Taper Front Bearing 1

4 02010370 JF Mt e Direction Column Bridge Piece 1

5 02030083 T [ P Pitman arm 1

6 02030086 TR S K AR Swinger rear bearing block 1

7 02030084 B KATER K Double joint ball head 4

g 02010341 TRE () Lower rocker arm(left) 1

9 02010342 TRE ) Lower rocker arm(right) 1

10 02010337 [LIEENY &2 NP Front fender comp.FR(left) 1

11 02010338 HrPSe i 4 (A7) Front fender comp.FR(right) 1

12 02010339 ERE Upper rocker arm(left) 1

13 B 1) P AT Sl AR AT 2 Bearing liner 16

14 12020004 PR 2R 2% $ 10 ¢ 10 Rubber Dust Cap 24

15 02010351 AN E Ry Fixed pieces for air valve 1

16 02010340 EREE D Upper rocker arm(right) 1

%19 W




F| # S X & AR ® X BN <&
NO | Code name Chinese Deseription Q0 ty
1 02010353 JHI S bR A 7 B The Left Pedal Bracket 1

2 02010354 JRI B R AT <7 3 The Right Pedal Bracket 1

3 02010356 VAR 225 <7 30 Fuel tank mounting bracket 1

4 02010357 B AL FA A Front cushion bracket 1

5 02010361 JLMFE FEAR Ablage clamp 1

6 02010344 FidAT Front Guard 1

7 02010358 AT A BV H Left and right cushion locking 2
g 02010334  FZUPRE CHERIED Fitting rocker arm 1

9 02010355 Eili Front wall stand 1
10 02010333 R EHL T A Engine pylon 1
11 2010360 JeAn T HEET 1AM A Steel disc for tool box 2
12 02010350 T2 s b Platen for speedmeter 1
13 02010362 T HARHE:AN Toolbox link button 1

% 20 0




11

F| & = X &R & X AR neE el okE
NO | Code name Chinese Deseription Oty | ¥ $ Q.D
1 10080019 =t Key set 1

2 02010359 VAR [ 26 B Fuel Tank Opercule Rocking 1

3 01020011 IR 28 Flash 1

4 01020022 A High Pressure Pump 1

5 10070001 i y\ Horn 1

6 01020019 F B Rectifier 1

7 10060002 SERLE Gasoline pump 1

g 01020021 9 Hy B Relay 1

9 01020016 ks Igniter 1

10 10990019 IR Battery 1

11 09060013 J5 MBS (QY149-B) Rear View Mirror (QY 149-B) 1

12 01020048 B T 2% Overspeed governor 1

13 01020006 WA )R] ' 25 Singing flasher 1

%21 W




1R

7 8

F| # S X A ER R KE| B | BXRE
NO | Code name Chinese Deseription Oty | ¥ $ Q.D
1 03030234 TG Behind Suitcase Top Head 1

2 03030236 AT250 5 M Behind Suitcase Lap 1

3 03030241 Hh £ 2 Battery Box Cap 1

4 03010013 RTRCRYRR Front Fender 2

5 03030244 TS B A /N 2 Foot Board Left Cap 1

6 03030245 WIS AT /N Foot Board Right Cap 1

7 03030252 H g Centural Guard 1

8 03030251 YHAR 26 Wt Covering Plate of Gasoline 1

9 03030240 E YRR Rear Fender 1

10 03030242 AR 1 2 ~ Reservoirport of Internal 1

11 = 03030237 e Instrument Mask 1

12 = 03030247 T B Pedal Plate 1

13 03030235 T4 Luggage Box 1

14 03010154 T 4% | Moulding 1

15 03030258 4 X\ B 38 Windshield Glass 1

16 03030255 R Regulating cap (front) 1

17 03030239 BEYIH IR Sets at the Box Inner Cap 1

18 03030256 P2 (F) Regulating cap (rear) 1

19 03030261 INE =t Instrument Front Mask 1

%22 W



Fl # S P B X £ HE| B | FKE
NO | Code name Chinese Deseription Q ty Q.D
1 10050022 Es Instrument 1

2 09030018 AT Rear light 1

3 03030249 B WA A Front matter covered boxes left 1

4 03030250 W EYR A Front matter covered boxes 1

5 030101458 Feili %k l.mould 1

6 03010159 VEPUE 3 R.mould 1

7 09020046 LT () Front Turning Light (left) 1

g 03010161 Hi Front End 1

9 09020047 AT CAD Front Turning Light (right) 1

10 03010160 JEP14 Rear Foxing 1

11 03010155 AR Left decorate plate 1

12 03010156 A i Right decorate plate 1

13 09010021 AT Front 1

14 03010157 FiF Rear Guard 1

15 03030238 HIR Storage Space 1

16 03030257 JEE YR Fender of Rear wheel 1

17 03030248 BB e AR Fedner comp.FR 1

18 09050001 J6 R (DOT) Reflector 3

%23 W




R X & W & X A BE| B |BkE
NO | Code name Chinese Deseription Q ty | Q.D
1 10010008 HETFR (L) Assembled Switch  (left) 1
o 08020079 TS Throttle Cable 1
3 02030089 77 )3 Handlebar 1
4 10010009 WHEFFF () Assembled Switch (right) 1
5 04010022 AR Disc Brake Assembly 1
6 08020081 AL ERFT Zipper Cushion 1
7 02010369 J7 40 s B Handlebar Lock Block 1
g 06010013 #H120/70-12 Tyre 120/70-13 2
g 02040054 FRESTT (12%3.5) Aluminum Rim (12%*3.5) 2
10 04020013 AR (220mm) Front Brake Disc 2
11 06010014 ¥ H5130/60-13 Tyre 130/60-13 1
19 02040055 WIS (13%#3.5) Aluminum Rim (13*3.5) 1
13 04020012 ) Rear Brake Disc. 1
14 08010025 HLZIZL Cable 1
15 10020025 e Left Grapes 1
16 10020026 wieE Right Grapes 1
17 02030088 5 AR bk Direction Column Bridge Piece 1
18 02040053 T 3 ' Front Wheel Hub Seat 2
19 08020082 PRI A IR B 4 String for Wiggler 1
20 s Valve spigot 3
91 12990004 T e 28 Je Thread Clip 7
oo 08020080 Rk Speedometer Cable 1
o3 12030019 Bl Bearing 4
o3 12040005 Whd52%28%7 Oil seal 52*28*7 2

924 0




F| # 8 f X &R ® X & W HE| BN | FKE
NO| Code name Chinese Deseription Q' ty Q.D
1 06990030 T TS AR R7 Left Footboard Rubber 1

2 06990031 A R 7 Right Footboard Rubber 1

3 05010019 T A 44 Front Seat 1

4 05010020 Je AAER Rear Seat 1

5

g 02050005 JEEIE RS (B Left Vice-separates the Foot 1

7 02050006  FEMAIIEE (B> | Right Vice-separates the Foot 1

g 06020019 KU PPAR e B Double Brace Cushion Block 1

9 R 2 ] Rubber Washer 11

10 06020018 TR I-Shaped Rubber Ring 4

11 12020009 FREE B 2 55 ABSHE A Dust Cover 2

12 02010336 JE A PATe AR A Bracket of Rear Fender(right) 1

13 02010335 Ja R PSR S 4 A Bracket of Rear Fender(left) 1

14 06020020 M5UERERG I Nut Rubber M5 7

15 WA (6 13% § 18%700) Ventilate Veneer 1

16 02010363 e Rearcarrier 1

925 0




F|l # = h X & W ® X &R yE| 8 | FXE
NO. | Code name Chinese Deseription Q' ty Q.D

1 | 03030253 HFE S o Fuel tank lap switch 1

2 03030243 WA B =T First Sets at the Box Lid Switch 1

3 03030254 K UMY Before the Steering Handle Cap 1

4 03030259 ZEHRT 5T Handlebar Front Housing 1

5 03030260 LB Y e Handlebar Rear Housing 1

6 03030246 BPY T 5 Ornament cover of lock 1

7 05020012 MHEE] Fuel Tank 1

g 10040021 PRV AL IR ES Sensor, Fuel Gauge 1

9 W Carbon Tube 1

10 ERENE] Flame Reterdant Valve 1

11 02010346 RO INAE R Positioning rocker 1

12 02010347 SE AT ATURL e Positioning pin 1

13 02010345 BRI & 28 Fixed support for positioning 1

14 07020035 IR AEISR Positioning spring 1

15 10010001 W I8 Microswitch 1

926 0



F| # 8 B X &R B X & HE| B | FKE
NO. | Code name Chinese Deseription Oty | ¥ $ Q.D

1 07010040 HI= Front Shock Absorber 2

2

3 12010007 A 28.8 Pipe Clip 8.8 10

4 06990001 itk Second Filter

5 06030002 YR 4. 5%8. 5 Fuel Pipe 4.5*8.5

6 06030001 PLES AT 4T Vacuum Tube 4*7

07990006 AR YE oAt Barometric Pressure Expansion

7 Part

g 01050018 e Muffler 1

9 Ve ik Asbestos Packing 1

10 01040013 Z3YE Air Cleaner 1

11 07020036 KU Two-pole Spring 1

12 12020010 BN BRI R Dust Cover of Rotor Angle 4

13 07010041/42 | J5ydsEds (L: 345mm) Rear Shock Absorbear 2

14 12990019 Lk Cable clip 1

92T W



Fl # S X & R ® X & W i B | FKE
NO. | Code name Chinese Deseription Q ty Q.D

1 02010366 B 15 RAR Power Junction Plate 1

2 02010352 R E G M2 Fixed nuts for connection plate 1

3 10040023 THgERs (22: 10) Speed record machine 1

4 02010368 S [t Woodruff Key 1

5 02010348 AN TF oS 4 Micro switch stents 1

6 AR BTN CRPIAED Cushion Hinge Pin 1

7 06020021 TG e 4 Rubber Layering 1

g 12010011 ez § 12 Steel Wire Clip ¢ 12 1

9 12010012 Nz R A 617 Steel Wire Clip ¢ 17 1

10 02010349 T PR S Muffler bracket 1

1 X Two-pole Axis 1

12 06020014 B E Struts Rubber Case 2
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F|l # = X & % X & W yae| =M |FKE
NO. | Code name Chinese Deseription Q ty | Q.D

1 16010005 12-14FF 4R F 12-14 Open Spanner 1

2 16010004 8-10JF IR T 8-10 Open Spanner 1

3 16010006 ER Y| Double Headed Screwdriver 1

4 16010007 165430 K v ZE A1 Spark Plug Sleeve 1

5 16010003 Smm A /S AR T 8mm Inner Hexagon Spanner 1

6 16010002 6mm A A~ AR T 6mm Inner Hexagon Spanner 1

7 09050002 R (B%) Reflector Orange 2

g 17020066 =X Tail case 1

9 03040027 e ' JRE W 2 S v Press Seat Screw decorative 4
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F|l # = X & R ® X & W yE | B | FKE
NO. | Code name Chinese Deseription Q' ty Q.D

1 04010023 Je RIS R Rear Disc Assy 1
2 JEsh % Rear Brake 1
3 (eI Brake handle bar 1
4 Loy Bolt 1
5 PR Nut 1
6 JEIEES S Rear Brake Switch 1
7 IR Bolt 1
8 JaeR Rear Disc Brake Pipe 1
9 Je B Rear Brake Caliper 1
10 T R Oil Bolt 2
11 HBEEE Mavable fixed Sleeve 2
12 S AN S A Bracket of Rear Brake 1
Ja R4 R Rear Brake Block 2
S R4 ] g A Rear Brake Block Bolt 2
Ja R RS Rear Brake Safty lever 1
V5 TATE A Flange Bolts 2
P Washer 2
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